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MILL TEST CERTIFICATE
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SUMYL: 2 DTN SUE BRNUEE 1430
1480 Bukbusanup-Ro, Sorgak-Eup, Dangin-5i, Chungnaim, Korea
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T ROLLED CARBON STEEL PLATE AL o 4 i :20190731-P5S-008-015
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(N/rer) 9. (%) (%5) % E! 4 3 3 4 4 2 2 3 2 3 3 3 3
L PR GG to e | moss | ressicoez | 7| a0 | sez | 22 U | Lt assiase| 0| 3] 8[| ofalz]w6|a
P |1.645] 353 | 1,366 141 | 36 3 8 94 0 20 2 17 | 33
1 R16338 FES5400603 T 46945871 22 u L |1.616] 353 | 1,352 150 | 38 3 8 90 0 20 2 16 | 31
P 165|353 (1366[ 141 | a6 | 3| 8 || o |20 2|17]|a
1 1112 R19838 FB35400604 T 46945871 22 u L |1.616] 353 |1.352| 150 | 38 3 8 90 0 20 2 16 | 31
P |1,645| 353 | 1,366 141 36 3 8 94 0 20 2 17 | 33
1 316838 FEGBASG05 T)Aa634 | 6871 22 u L |1.616] 353 |1,352| 180 | 38 3 8 |9 02| 2 16 | 31
P |1.645| 353 [1,366( 141 36 3 8 94 0 20 2 17 | 33
1 1112 RI0GB3G FEG5A09606 T]4694 8871 22 u L |1,616] 353 [1,352| 150 | 38 3 8 90 0 20 2 16 | 31
P 11,645 353 | 1,366[ 141 | 36 3 8 9| 0 20| 2 17 1 33
1 112 R16338 FEARA00G07 T 4694|5871 22 U L |1,616) 353 |1.352| 150 | 38 3 8 90 4] 20 2 16 | 31
P |1.645[ 353 [1.368| 141 36 3 8 94 0 20 2 171 33
i Lz R106838 FEGA00701 T 4634|5871 22 u L |1.616[ 353 (1.352| 150 | 38 3 8 20 o] 20 2 16 | 31
P |1,645] 353 | 1.366] 141 | 36 3 8 94 Q 20 2 17 1 33
1 1112 | R19838 FEG5400702 T 4604|6871 22 u L |1.616] 353 |1.352| 150 | 38 3 g 9| o0o|2]| 2|16/ 3
P |1,645| 353 [1.366[ 141 36 3 8 94 Q 20 2 17 | 33
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erse. Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L {Lower yield paint)
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ic pxygen process and Va T degassing process were apphed.+ This Mill Test Carlificale is issued in accordance with EN 10204 Type 3.1
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WE HERCRY CERTIY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS - .
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